UN38.3 i 55

FEah R
Sample Name
RS
Model:
TACEAL
Applicant:
LT -

Test Items:

L5 25 -
Test Category:

BT 4

UN38.3 Test Report

A] 78 R B Lt ARB-L16-700
Rechargeable Li-ion Battery ARB-L16-700

PEKSZ20150615383UN150014

ARB-L16-700 3.7V 700mAh 2.59Wh

ST R T AR AT
SHEN ZHEN LANG HENG ELECTRONIC CO.,LTD

R, R, WREh. phd. SMEGERS. BOE. ISR, GEHUE
Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Overcharge, Forced discharge

Commission test

SIEHATF RARA T

w2 <t
= S§g/ =/

Beijing DGM Air\\:ﬁ"’ansE@‘t Teéchnology Co., Ltd.

Na .



PEKSZ20150615383UN150014

i = e B 2]

Terms of the Using of the Report

1. ARARKEZREA FEEAREAREN) BENYGR, #HANIF SR RS .

The report is issued by DGM China according to the test of the goods and the information of its shipping provided

by the applicant (shipper or his agent).

2. IERMETE, AAFBEREIEARBEE,

SERE A B o B

According to the demand of test, DGM China requires the applicant to provide true and exact sample and data of

the cargo.
3. ZFEARIE S IREY s A/EGR AL AR i 5 302 i B R — B .

The applicant guarantees that the declared goods and/or the sample who provides should be identical with the

contents of cargo that is to be transported.
4. AR FSHE RS R AT .
DGM China is only responsible for the test of the sample provided by the applicant.

5. AMEBEEMA. FRAMAMEANRE T H N AL T ENEFER.

This report will be effective only after it is signed by the inspector:, checker and approver, and stamped by DGM

China.
6. REFAFHEAME, THREHFRE .
The duplicating of this report is prohibited without the written approval of DGM China.

7. MBI, Bl BH. BH. ®EG SEMEMEERE AR SRS BT

The report is invalid when anything of the following happens - illegal transfer, reproduce, embezzlement,

imposture, modification or tampering in any media form.
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room 249, BGS cargo Terminal, Cargo Road, Capital international

airport, Beijing, China
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v . Tratiﬁﬁej;ﬁark FENIX
B fh B R A] 75 HLHE B F Bt ARB-L16-700
Sample Name | Rechargeable Li-ion Battery ARB-L16-700 R /M
ARB-L16-700 3.7V 700mAh 2.59Wh
Model
2% | YT EERFRRAE
FATIL Name SHEN ZHEN LANG HENG ELECTRONIC CO.,LTD
Applipnt st | EYITE L 33 K A7 TR e\
Address | g/F 2nd Building, DongFangMing Industrial Center, 33rd District, Bao'an, Shenzhen
EFETFK IR RIER A B R A
Manufacturer | SHENZHEN YOUR POWER TECHNOLOGY CO.,LTD.
RETR | mirme SRt
e 0 Submitted by applicant Accepted Date AUEHLS LS
Receiving oY BPp g
15 A =
Tost Deto 2015-06-15~2015-07-06
fato b 5 FHEME (BHE=E)
Test Site DGM(Battery room, Beijing)
38T B EEAAL. BN, 30, il SRR, BE. SETHE. B
Test Items Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush, Overcharge, Forced discharge
bk BEE (T aRKYEMmNEN - R MEEFNY (585 BIEIE 1. EIE2) 3837
UN Recommendations on the Transport of Dangerous Goods Manual of Tests and Criteria ST/SG/AC.10/11/Rev.5/Amend.1
Test Method ;
and Amend.2 Subsection 38.3
FEmR A EaEdmEt, 24916.6mm=33.1mm.
Appearance Black cylindrical battery, about ®16.6mmx33.1mm.
REBBHSE CRTRERYIER NS RAFETM) GF 5 RIEIE 1. I 2) 38.3 THME, Rt
HRASETERN, FaiZfkiEmER.
The samples have passed all test items of UN Recommendations on the Transport of Dangerous Goods - Manual of
RIb L Tests and Criteria ST/SG/AC.10/11/Rev.5/Amend.1 and Amend.2 Subsection 38.3.
Conclusion
s B (B %)
Test Lab(Stamp)
ZRHEM: 20154507 H 09 H
&EIE T 75 HL A LR L
Comment Rechargeable single cell battery.
e HH: N
Tested by:

Checked by:
3 | £
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1 B SR B AR 2R K 2 =
Fe | wnmE e Rl Lt PR RO |
Standard Requirement or the %
No. Test Items Test Result Conclusion Remark
Clause of Standard
ot FEHES. K. DB, LREX,
. . 148 N I8 BT R 90%.
i EE AL ST/SG/AC.10/11/Rev.5/Amend. ﬁ%}%ﬁ@%&%@ﬁﬂ’ﬁﬂ%ﬁgﬁj&j : —
; : No leakage, no venting, no disassembly, no 5
1 Altitude 1 and Amend.2 Subsection 38.3 s /
grEmE o rupture and no fire. The open circuit voltage of | Pass
: each battery after testing is not less than 90% of
its voltage immediately prior to this procedure.
TR, THR. TR, BBR. TEX,
RS JE BT BE AR T R AT A9 90%.
5 s T/SG/AC.10/11/Rev.5/Amend. . :
IR B A Es AL S5 i No leakage, no venting, no disassembly, no | &
2 1 and Amend.2 Subsection 38.3 T /
Thermal Test rupture and no fire. The open circuit voltage of | Pass
Test T.2 q !
each battery after testing is not less than 90% of
its voltage immediately prior to this procedure.
Tt EHR. Tk, TR, TEX,
i ﬁk 3 -\' ~ 1 w Bl B, 00 o
= — ST/SG/AC.10/11/Rev.5/Amend. ﬁh}ﬁﬂ’]ﬂ‘ﬁ%%&ﬂ”ﬁi‘ﬁ%ﬁ?ﬁ’] it Al
HRah ! No leakage, no venting, no disassembly, no =]
3 sy 1 and Amend.2 Subsection 38.3 e /
Vibration 11 rupture and no fire. The open circuit voltage of | Pass
Ty each battery after testing is not less than 90% of
its voltage immediately prior to this procedure.
Fittis. THES. TRE. THRR. TEX
i W o 1 % % 0
\ ST/SG/AC.10/11/Rev.5/Amend. }ﬁ%féﬂﬁﬁ%%&?f&?ﬁg‘iﬁﬁﬁ{] ) se A
M ; No leakage, no venting, no disassembly, no | ff&
4 1 and Amend.2 Subsection 38.3 e /
Shock o rupture and no fire. The open circuit voltage of | Pass
Feas each battery after testing is not less than 90% of
its voltage immediately prior to this procedure.
= il it 170 °C, . 2
SMERALER ST/SG/AC.10/11/Rev.5/Amend. %i&mg i En R T it
o RS
5 2 ion 38.3 ’ /
Extem-al S.hort 10 Amend 2 Subser Rtz External temperature does not exceed 170°C. No | Pass
Circuit Test T.5 ;
disassembly, no rupture and no fire.
S ST/SG/AC.10/11/Rev.5/Amend. | ZF5TIREARHI 170 C, LA, TiEX. PN
6 1 and Amend.2 Subsection 38.3 | External temperature does not exceed 170°C. = /
Crush : Pass
Test T.6 No disassembly, no fire.
SR STISG/AC.10/11/Rev.5/Amend. %ﬁiﬁﬁi\ Ko N
7 1 and Amend.2 Subsection 38.3 | No disassembly, no fire. /
Overcharge Pass
Test T.7
3 ST/SG/AC.10/11/Rev.5/Amend. N Ko e
S Beal FRS R N
8 ; 1 and Amend.2 Subsection 38.3 | No disassembly, no fire. /
Forced Discharge Pass
Test T.8
=

Blank below
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T.1: HEEH

T.1: Altitude Simulation
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RN Wt s AR HF<.
e Pre-test After-test . R, BA
PSS fe = Sl o :
Sale B ReR A Gk 8 FEsIE | AR |AEMEK | FEREE |FARRE | Leakage, Venting,
No Sample Status Mass (064" Mass [Mass Loss OoCV Residual Disassembly,
; Vy(v (%) Vi(V)  oCV (%) S
m,(g) 1v) my(g) 0 A(V) 0 Fire(Yes/No)
HIKEETH
Al . : £ 1 : 9.9 N
Firstovelaially chareed 17.480 4.197 17.480 0.000 4.195 99.95 0
BRTEERE
A2 17.517 4.198 17.516 0.006 4.195 99.93 No
First cycle fully charged
HIRTEETH
A3 17.712 4.198 17.710 0.011 4.197 99.98 No
First cycle fully charged
HRTERE
Ad 17.439 4,196 17.437 0.011 4.194 99.95 No
First cycle fully charged
HIRTEETHE
A5 17.776 4.197 17.774 0.011 4.193 99.90 No
First cycle fully charged
HIRELAEHR
Ab 17.285 4.198 17.284 0.006 4.195 99.93 No
First cycle fully charged
HRTLRH
A7 17.465 4.199 17.464 0.006 4.196 99.93 No
First cycle fully charged
BHIRTEETH
A8 17.765 4.197 17.765 0.000 4.194 99.93 No
First cycle fully charged
RS ESLE!
A9 17.761 4.197 17.760 0.006 4.195 99.95 No
First cycle fully charged
HIRGEETH
Al0 17.345 4.200 17,344 0.006 4.195 99.88 No
First cycle fully charged
IFEH

Blank below
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T.2: BERK

T.2: Thermal Test
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MR AY )5 B, #HFS.
oy Pre-test After-test Bk, TR, X
s SRS BE  |FEBE | AR |REHK | FEUE |[FATRE | Leakage, Venting,
Nop Sample Status Mass ocv Mass |Mass Loss oCV Residual Disassembly,
: V(v (%) Va(V)  OCV (%) Rupmrey
ml(g) l( ) m2(g) 9 2( ) 0 Fire(Yesto)
N
Al ; HRELTA 17.480 4.195 17.480 0.000 4.050 96.54 No
First cycle fully charged
BHREERE
A2 17.516 4.195 17.515 0.006 4.073 97.09 No
First cycle fully charged
HIRTETHE
A3 17.710 4.197 17.710 0.000 4.055 96.62 No
First cycle fully charged
HiRTETAE
A4 17.437 4.194 17.436 0.006 4.075 97.16 No
First cycle fully charged
BHIRTETH
AS 17.774 4.193 17.774 0.000 4.007 95.56 No
First cycle fully charged
HIRGEERHE
A6 17.284 4.195 17.283 0.006 4.065 96.90 No
First cycle fully charged
HIREETH
A7 17.464 4.196 17.464 0.000 4.075 97.17 No
First cycle fully charged
BIRTETE
A8 17.765 4.194 17.764 0.006 4,078 97.23 No
First cycle fully charged
HIRFEETTHE
A9 17.760 4.195 17.760 0.000 4.075 97.14 No
First cycle fully charged
BHXTETHE
Al0 17.344 4.195 17.343 0.006 4.068 96.97 No
First cycle fully charged
=
Blank below
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T.3: #%3l

T.3: Vibration
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=N Wi fE BRI HS.
BE e Pre-test After-test Bk, W, A
o BB Fi |FEEE | BR | REGK | FEBE |MAGE | Leakage, Venting,
N Op Sample Status Mass ocv Mass |Mass Loss ocv Residual Disassembly,
3 Rupture,
my(g) Vi) | m® | % Vi) SV OB | piveoNe)
Al : BRELTAR 17.480 4.050 17.480 0.000 4.050 100.00 No
First cycle fully charged
BHREERE
A2 % 17.515 4.073 17.512 0.017 4.072 99.98 No
First cycle fully charged
HRTEEFRH
A3 2 17.710 4,055 17.710 0.000 4.055 100.00 No
First cycle fully charged
HRTETH
A4 = 17.436 4.075 17.436 0.000 4.075 100.00 No
First cycle fully charged
HIRTEETTHE
A5 = 17.774 4.007 17.774 0.000 4.007 100.00 No
First cycle fully charged
HiREETEHE
A6 S 17.283 4.065 17.283 0.000 4.065 100.00 No
First cycle fully charged
HIREETTH
AT 17.464 4.075 17.464 0.000 4.075 100.00 No
First cycle fully charged
HIRSEETCH
A8 o 17.764 4.078 17.764 0.000 4.078 100.00 No
First cycle fully charged
HIREERB
A9 = 17.760 4.075 17.760 0.000 4.075 100.00 No
First cycle fully charged
HRTEERH
Al0 i 17.343 4.068 17.343 0.000 4.068 100.00 No
First cycle fully charged
A= H
Blank below
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T.4: M

T.4: Shock
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AT Wik fE AR HS.
oy Pre-test After-test Rk, R, X
R RS & = = = :
Samp]eJ URTE AR |HEAE | RE  |REfRk | FEHE |B&HRE | Leakage, Venting,
No Sample Status Mass oCVv Mass |Mass Loss ocv Residual Disassembly,
| ViV (%) ViV)  0CV (%) S
ml(g) l( ) mZ(g) 0 2( ) o Firc(Yes/No)
HIRFEETEH
Al ; i : : 2 2
i e e 17.480 4.050 17.480 0.000 4.050 100.00 No
HRTERE
A2 17.512 4.072 17.512 0.000 4.072 100.00 No
First cycle fully charged
HIRFEETE
A3 17.710 4,055 17.710 0.000 4.055 100.00 No
First cycle fully charged
HIRFEETTH
A4 17.436 4.075 17.432 0.023 4.075 100.00 No
First cycle fully charged
HIRGEEFH
AS 17.774 4.007 17.774 0.000 4.005 99.95 No
First cycle fully charged
HIRGERFH
Ab 17.283 4.065 17.283 0.000 4.065 100.00 No
First cycle fully charged
HIRFEETL A
A7 17.464 4.075 17.464 0.000 4.075 100.00 No
First cycle fully charged
HIREET R
A8 17.764 4.078 17.764 0.000 4.078 100.00 No
First cycle fully charged
HIRGEEF R
A9 17.760 4,075 17.760 0.000 4.075 100.00 No
First cycle fully charged
HIRFEETEH
AlOD 17.343 4.068 17.343 0.000 4.068 100.00 No
First cycle fully charged
UFEH
Blank below
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T.5: AMEPREEE

T.5: External Short Circuit
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PR FERRAES FMREREERE(C) LM, BE, X
Sample Noj Sample Status Highest External Temperature/'C Disassembly, Rupture, Fire(Yes/No)
HIRFTELTTH
Al <57.0 No
First cycle fully charged
BHIRFEETH
A2 <57.0 No
First cycle fully charged
HIRTETH
A3 <57.0 No
First cycle fully charged
HRFTETTH
Ad <57.0 No
First cycle fully charged
HRFTETTH
AS <57.0 No
First cycle fully charged
HIKEETA
A6 <57.0 No
First cycle fully charged
HIKTEETLE
A7 <57.0 No
First cycle fully charged
HIREETR
A8 <57.0 No
First cycle fully charged
HRGTEETH
A9 <57.0 No
First cycle fully charged
HIREETL
Al0 <57.0 No
First cycle fully charged
UF=EH
Blank below
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T.6: #HE

T.6: Crush
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FER S FERRAS PR e AR R E(C) BRME. X
Sample No. Sample Status Highest External Temperature/ 'C Disassembly, Fire(Yes/No)
IR S0%E &
Bl 102.1 No
First cycle charged 50% rated capacity
BIR 50%% &
B2 ) 92.7 No
First cycle charged 50% rated capacity
B IR S0%A &
B3 98.7 No
First cycle charged 50% rated capacity
HIRS0% A&
B4 100.4 No
First cycle charged 50% rated capacity
HIR S0%EE
B3 ; : 118.9 No
First cycle charged 50% rated capacity
TFEH
Blank below
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T.7: TEFRH

T.7: Overcharge
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EAE PR FEME. X
Sample No. Sample Status Disassembly, Fire(Yes/No)
BHIRTERE
Cl1 No
First cycle fully charged
HIRELAH
Cc2 No
First cycle fully charged
HIRTEETR
C3 No
First cycle fully charged
HIRFEETTH
C4 No
First cycle fully charged
50 IRFTEATTHE
C5 No
50 cycles fully charged
50 IRFEAFEH
Cé No
50 cycles fully charged
50 IRFEEFEH
Cc7 No
50 cycles fully charged
50 IREEFEH
C8 No
50 cycles fully charged
TFZEH
Blank below
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T.8: BEFIHE

T.8: Forced Discharge
Page 10 of 11

EETE RS FEEIRTES B X
Sample No. Sample Status Disassembly, Fire(Yes/No)
o : *é{ﬁt;“nébgfﬁ N
First cycle fully discharged
Ny i
D2 L st No
First cycle fully discharged
o : Eﬁfa%ﬁfﬂ N
First cycle fully discharged
SR
D4 ; E&(J‘Eéﬁ&' H No
First cycle fully discharged
Bs ‘ E{kr—néb‘g H o
First cycle fully discharged
WA
D6 : = ﬂlméﬁi-{ B, o
First cycle fully discharged
7
D7 : ﬁ&mé@ A, G
First cycle fully discharged
e : ﬁ?ﬁ‘(ﬁ:%fﬁ? 5] s
First cycle fully discharged
=3
D9 . E&méﬁ%ﬁﬂ o
First cycle fully discharged
D10 | bty No
First cycle fully discharged
D11 = {Kj—néﬁ b No
50 cycles fully discharged
50 IRSEAT
D12 i No
50 cycles fully discharged
i3 50 {ﬁ;—néﬁg i) o
50 cycles fully discharged
e 50 &faér{i H s
50 cycles fully discharged
1S 50 iﬁtﬁ;éﬁ.ﬁl e} No
50 cycles fully discharged
o 50 mﬁéh:il’% L
50 cycles fully discharged
T AR
D17 50 O’Ymé)ﬂ 2] No
50 cycles fully discharged
Y 2
il 50 U(m%}}'ﬁ il o
50 cycles fully discharged
o 50 {Kfnéﬁ_& H, s
50 cycles fully discharged
il 50 (ﬁtfnéh:i A, N
50 cycles fully discharged
UTFEH
Blank below
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